Confract No. HYLnoED
i MILL TEST CERTIFICATE STEES
DUFERCO
. t. Songhyeon-dong, Dong~gu, incheon
L/C No. Head Office 401712, S. Korea
P/O No. 32201207CF02 Certiftcate No. 120121000313 - 1
Commadity H-BEAM Class Cert. No.
— ASTM A3B/AS72 GB0/AGSS]
Specification CSAS50W L : ', o Date of issue 2012-10-05
Pleces ‘Chemlcal Composition (%) Tensile Test ' impact Test {V-notch} Romarie
Dimensions e o0 T Mo T A Toraiie B emar
Heat No. cisi B Nb | Sn |cet Yield point Yield § AVG | 1 2 3 |(tmpact Specimen Size)
& Length Weights cr| v Strength i | Ratlo i i
) {kg) X700 o0 X1000 %100 mm?E =) =
TRERAD - 2 3 3557 575
40.00 FT = 162082 5,450, 17 : 416.8 0.78
12X8X40 - 4 394.9 .76}
40.00 FT = 162084 2.004f 17 308.1 Q.76
12X8X40 . i 421.7 Q.79
40.00 FT = 162094 726 19 4178 0.80
Ta%7OX68 R 3707 0.72
40.00 FT E 162447 7.404] 19 0.72
TAXT0%74 76| . 0.73
40.00 FT Fi62444 | ,472‘ i7 0.73
T4XT0X74 8 0.71
40.00 FT = 162445 10.73E| 21 0.71
T6X7X50 56 .71
40.00 FT P 110328 | gy 7ol 17 0.71
T5X7X50 7 0.79
40.00 FT = 162006 g7l 7] 0.80
STX12-1/4X3 07 .73
40.00 FT. NOW7825 | g seg| 18 0.73
T43
SUB TOTAL 1491 61, _
(Note) {1} Ceq: (CE=C+Mn/6+Cr/5+V/50+Mo/S+Ni/1 SLCu/1 5) (3) Yield Ratio = YP/TS
L]
S g g 1 E%\ WE FEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANGE WITH THE
R - ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER
General Manager of Q.A Team
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